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Tylenol (Acetaminophen) Dosage Chart
**Tylenol can be given every 4 hours** DO NOT give to children under 2 MONTHS OF AGE

6-11 lbs 40 mg 1.25ml= Y tsp - - - -
12-17 Ibs 80 mg 2.5ml= % tsp 2.5 mlI=Y2 tsp = = =
18-22 Ibs 120 mg 3.75ml= % tsp 3.75ml= % tsp 1% tabs = S
23-35 Ibs 160 mg 5mi= 1 tsp 5mi= 1 tsp 2 tab 1tab =
36-47 Ibs 240 mg - 7.5ml= 1% tsp 3 tabs 1% tab -
48-59 Ibs 320 mg - 10ml= 2 tsp 4 tabs 2 tabs 1 tab
60-71 Ibs 400 mg - 12.5ml= 2 > tsp 5 tabs 2 Y tabs 1 tab
72951 480 mg - 15ml= 3 tsp 6 tabs 3 tabs 1 % tabs

96+ lbs 640 mg - 20ml= 4 tsp 8 tabs 4 tabs 2 tabs

Motrin & Advil (Ibuprofen) Dosage Chart
**Ibuprofen can given every 6 HOURS** DO NOT give to children under 6 MONTHS OF AGE
. Infant Oral Children’s Oral
Weight Dose Suspension Suspension Chewable Jr. Strength Adult
(Ibs) (mgs) (50mg/1.25ml) (100mg/5ml) (50mg tab) (100mg tab) (200mg)

6-11 Ibs = = = = = =
12-17 Ibs 50 mg 1.25ml= 1 drop 2.5ml= Yatsp - - -
18-22 Ibs 75 mg 1.875ml=1 Y. drops | 3.75ml= %tsp 1 % tabs = =
23-35 Ibs 100 mg 2.5ml= 2 drops 5ml= 1tsp 2 tabs 1tab =
36-47 Ibs 150 mg - 7.5ml=1 % tsp 3 tabs 1% tab -
48-59 | 200 mg - 10ml= 2 tsp 4 tabs 2 tabs 1 tab
60-71 Ibs 250 mg - 12.5ml= 2 > tsp 5 tabs 2 % tabs 1 tab
72-95 lbs 300 mg - 15ml= 3tsp 6 tabs 3 tabs 1% tab

96+ lbs 400 mg - 20ml= 4tsp 8 tabs 4 tabs 2 tabs




